Jetovator Parts


Jetovator Replacement Parts

Sym. Per Unit Description Part No. Sym. Per Unit
Description Part No.
1 2 Nyliner Bearing 150-S14477 19 2 Steering Extension 150-S16191
2 1 Adapter Body 150-L04539 20 2 Clevis Pin 150-S16346
3 2 Horizontal Shaft 150-S10825 21 6 1/4" Flat Washer 150-S16401
4 2 5/16"-18 Socket Head Cap Screw 1" Long 150-S25959 22 2 Cotter Pin 150-S26611
5 1 Control Lever 150-M05987 23 1 3/8"-24 Hex Head Cap Screw 1-1/2" Long 150-S23590
6 2 5/16"-18 Hex Head Cap Screw 1" Long 150-S23540 23A 1 1 3/8-24 1-3/4" HHCS 150-S32367
7 2 5/16" ANSI Lock Washer 150-S23088 24 1 3/8"-24 Hex Nut 150-S23485
8* -- Steering Tiller 150-M05645 25 1 Steering Swivel 150-S16193
9 1 "0" Ring 150-S16375 26 1 3/8"-24 Self-Locking Hex Nut 150-S26431
10 1 Steering Tube Bearing 150-S16141 27 1 3/8"-24 Socket Head Cap Screw 2" Long 150-S25996
 11 1 12" Steering Tube 150-S16138 28 1 Short Spacer Bushing 150-S16413
11 1 15" Steering Tube 150-S16139 29 1 Long Spacer Bushing 150-S16412
 

30 1 Cable Clamp 150-S18429
12 1 Adjustment Clamp 150-S16133 31 2 #10-35 Round Head Cap Screw 5/8" Long 150-S24472
13 1 Counterweight Spring 150-S16167 32 2 #10 ANSI Lock Washer 150-S23085
14 1 Terminal For: Morse Steering - NO LONGER AVAILABLE 150-S15410 33 1 1/4"-28 Hex Nut 150-S23482
  1 Steermaster Steering - NO LONGER AVAILABLE 150-S16376 34 1 Self-Locking Tie 150-S16171
15 1 Transom Seal Bellows 150-S16166 35 1 1/4-20 Hex Head Cap Screw 1-1/2" Long 150-S23516
16 1 Steering Tube Nut 150-S13530 36 1 3/8-24 Slotted Nut 150-S32400
17 1 Connecting Link 150-M05988 37 1 Cotter Pin 150-S26610
18 1 Guide Swivel 150-S16192 38 1 Teflon "0" Ring 150-S17737